STARTER CLUTCH FOR MV AGUSTA F4 RC 2015

STARTER CLUTCH for MV Agusta F4 RC 2015
 
(1)  8000B1989
AXLE, ALTERNATOR
 
(2)  8000B3301
GEAR, ALTERNATOR Z27
 
(3)  8000B3302
CUSHION, ALTERNATOR
 
(4)  8000B3303
BEARING RACE, ELECTRIC SYSTEM
 
(5)  8000B3304
BEARING, ELECTRIC SYSTEM
 
(6)  8000B3305
CIRCLIP, ALTERNATOR BEARING
 
(7)  4594-0297-00
INGR.PER RUOTA LIBERA Z=53
 
(8)  8000B2038
SPACER, D20XD25XSP17,4MM
 
(9)  8A0065795
NEEDLE BEARING, D25XD29XSP17
 
(10)  8000B2037
SPACER, D20,5XD26XD37
 
(11)  8000B4839
ALTERNATOR FLANGE
 
(12)  800017040
BALL BEARING, D42XD20XSP12
 
(13)  66N021270
CIRCLIP
 
(14)  8000B2039
SPACER, D20XD26XSP18,5
 
(15)  8000B3307
WASHER, LOCK, D12,2XD31,5XSP1,25
 
(16)  4594-0302-00
DADO FLANGIATO
 
(17)  8000B2704
CLAMP, STEEL, STATOR CABLE
 
(18)  8D00C0597
VITE TCCTX M6X1 T30-L16
 
(18)  8D00C0597
VITE TCCTX M6X1 T30-L16
 
(19)  4594-0355-00
PERNO INGR.INTERMEDIO AVVIAMENTO
 
(20)  8000A2139
CLAMP, STEEL
 
(21)  8C00C0597
VITE TCCTX M6X1 T30-L14
 
(22)  4594-0300-00
INGR.INTERMEDIO Z=73,Z=18
Part number Description
# 1
8000B1989
AXLE, ALTERNATOR
# 2
8000B3301
GEAR, ALTERNATOR Z27
# 3
8000B3302
CUSHION, ALTERNATOR
# 4
8000B3303
BEARING RACE, ELECTRIC SYSTEM
# 5
8000B3304
BEARING, ELECTRIC SYSTEM
# 6
8000B3305
CIRCLIP, ALTERNATOR BEARING
# 7
4594-0297-00
INGR.PER RUOTA LIBERA Z=53
# 8
8000B2038
SPACER, D20XD25XSP17, 4MM
# 9
8A0065795
NEEDLE BEARING, D25XD29XSP17
# 10
8000B2037
SPACER, D20, 5XD26XD37
# 11
8000B4839
ALTERNATOR FLANGE
# 12
800017040
BALL BEARING, D42XD20XSP12
# 13
66N021270
CIRCLIP
# 14
8000B2039
SPACER, D20XD26XSP18, 5
# 15
8000B3307
WASHER, LOCK, D12, 2XD31, 5XSP1, 25
# 16
4594-0302-00
DADO FLANGIATO
# 17
8000B2704
CLAMP, STEEL, STATOR CABLE
# 18
8D00C0597
VITE TCCTX M6X1 T30-L16
# 19
4594-0355-00
PERNO INGR.INTERMEDIO AVVIAMENTO
# 20
8000A2139
CLAMP, STEEL
# 21
8C00C0597
VITE TCCTX M6X1 T30-L14
# 22
4594-0300-00
INGR.INTERMEDIO Z=73, Z=18
Here are all the parts relating to the STARTER CLUTCH of your 2015 F4 RC. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for MV Agusta F4 RC 2015
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...